SEPA

United States

Municipal Environmental Research EPA-600/2-82-004
Environmental Protection Laboratory February 1982
Agency Cincinnati OH 45268

Research and Davelopment

Technology

Assessmentof Anaerobic
Systems for Municipal
Wastewater Treatment:

1. Anaerobic Fluidized
Bed; 2. ANFLOW







EPA-600/2-82-004
February 1982

TECHNOLOGY ASSESSMENT
of
ANAEROBIC SYSTEMS FOR MUNICIPAL WASTEWATER TREATMENT:
1. ANAEROBIC FLUIDIZED BED
2. ANFLOW

by ‘

James A. Heidman
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, OH 45268

Project Officer

Robert P. G. Bowker
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, OH 45268

MUNICIPAL ENVIRONMENTAL RESEARCH LABORATORY
[...]
of l4.4 microns. It was also reported that the unattached entrapped biomass
comprised between 4 to 6 percent of the total biomass present.

Changes in particle characteristics resulting from bacterial growth
will impact fluidization characteristics of the bed. The degree of impact
can be estimated by calculating changes in bed characteristics which would
be observed from an assumed spherical bacterial growth of different thick-
nesses developing around spherical support media. The results of such
calculations for one set of assumed parameters is shown in Table 2. A
bacterial specific gravity of 1.50 (dry weight basis) with a film concen-
tration of 0.15 gm/cu cm represents a bacterial film with an apparent specific
gravity of 1.05 (0.15 + (1. = 0.15/1.5)). The changes resulting from the
0.015 mm assumed bacteria thickness in Table 2 indicate that the thin dense
films reported by Switzenbaum and Jewell (27) should have very little impact
on the fluidization characteristics of the bed as a whole. For example, the
15 micron film modeled in Table 2 would decrease the fluidization velocity
of a 0.5 mm particle by only 0.52 m/hr (1.7 ft/hr) i.e., from 10.03 m/hr
(32.9 ft/hr) to 9.51 m/hr (31.2 ft/hr). On the other hand, the 0.65 mm
activated carbon particles in the denitrification columns operated by Jeris
et al. (28) were reported to reach particle sizes of 3 to 4 mm diameter.

The influence that various film thicknesses would have on the support part—
icles and the resulting changes in the bed characteristics in the absence

of some positive mechanism to limit the particle size can be discerned

from Figure 5. This Figure is also based on the same model for spherical
particles that was used in Table 2, although some of the parameter estimates
are different in this example. These results illustrate that in designing
fluid bed systems it is important to know the nature and thickness of the
bacterial growth to be expected. This will influence the optimal media

size and density, tha amount of bed expansion observed, the need to control
media~bacteria particle size, and the importance of diffusional considerations
within the films in controlling the biofilm kinetics (29).

As an operational expedient, the systems studied by Jewell (1,2) and
Switzenbaum and Jewell (27) used a very high recycle rate to mairdtain bed
expansion. The recycle rate in Jewell's system was maintained at 100 ml/min.
which corresponds to an upward velocity of 70.4 m/day (1730 gpd/sq ft); for
operation at a 4-hour HRT the recycle:influent pumping ratio was 24:1.
Switzenbaum and Jewell used even higher recycle flows (211 m/day or 5200 gpd/

12




£800°0

€600°0  SOL0°0  1210°0  iv10°0  2/10°0 812°0 16200  6950°0

8266'0  1£66°0 £66°0 v66'0 V660  /G66°0 1660 666°0 900" L
986 1e"2 92§ 209°¢ pee2 (6871 9S¥L°0  12L€°0  t90L°0
6°2LL  96°26 SL°L §€°86 (8°Ep Lt 1502 06°tL  2Lb°S
80°¥L 65°LL 26 52271 L9%°§ 988°¢ 955°2 v8v'L  1289°0
£60°1 £oL° 1L it vEL" L 851°1 161" 1L e L LEe™ 125°1
gOLXY9°L  gOLXEP'8  cOLXIY'6  p0LX90°L  4OLXEZ'L  4OLXpb™L  4OLX9L"L  40LX42°Z  4OLXBO'E
g0LXG0°L  gOLXZp"L  gOLX00'Z gOLXG6'2  gOLXBS'¢  gOLXOL'Z  ,OLXpb'L  ,0IX6L'E  ,01%2y"6
8Eb° L €60°t  EEV°0  2L0S°0  YBLE'O  99BL'0  €/60°0  b2v0'0  ¥ELO'O
v15°2 00§°2 £8y°2 L9y°2 2€h°2 £6£°2 8eg2 252°2 2012
1245°0  212v°0  b662°0 /€02 60EL°0  6/L0°0  91¥0°0  8810°0  [£900°0
€01 £6°0 £8°0 £L°0 £9°0 £6°0 £0°0 £€°0 0£2°0
066°0 0660 0660 066°0 0660 066°0 0660 0660 0660
ls'6  682'L 622°§ 885°¢ £2£°2 68¢° 1 70 62€°0  6¥01°0
0°9ll  "8L°%6 0" 4L 29°09 6L°5h 98°2¢ 68° 12 6°21 02°9

9" bl ve Ll /€96 1551 60£°§ 601 62L°2 091 £LL°0
gOLXGL'L  gOLX(G'L gOLX42'2  gOLXYE'E  gOLXIE'S  gOLXLL'6  ,O1X6L°L  ,0LX42'y  gOLXER°L
g8e" 1 0L t0LL°0  6SLb°0  £662°0  PELL'0  8880°0  PLEO'O  LLLO'O
9€26°0  LI8€'0 18920  96/1°0  LELL'0  S90°0  SEE0'0  Lp10°0  2500°0
00°1 06°0 08°0 04°0 09°0 05°0 0v°0 0€°0 02°0

00v°0
00t°0
0sL°0
§5L0°0
005"t
089°2

$9|2134ed [BILA3YdS 404 SOLJSLUABTORURY] UOLIRZLPLNLY

sesceccereopdg PAZLPLN|SUL JO A3LSOUO4 [RULS
cesrececopag pazLpLafsup 40 A3LS0U0( feLjiug
*escecowd no/wb ‘uorjeajuaduoy w4 eLud3oeg
ceseresseneiceseouy SSSOUNOLY] WYL BLJS)ORG
...................>.ﬁ.>mgw o_.h:.uwnm eLU9}0eg
R R R R S TR N ) u_.m.pumnmﬁ_.vmz

.- 9 saaubag 002

‘2 378Vl

6% ‘juasadd AyLerapul
BLPBY 40 493L] 434 eLJajoeg

14 ‘judsadd ApeLpul
BLPOW 4O 34 J9d SSO7 pesy
JA3quiny sp|oufay
Ju/34 ‘A3100(8p uorleziping4
14 bs/wdb ‘A313018p uoi3ezLpLAY 4
sawnjop pag papuedxaupy jo opjey
|/6u ‘pag pepuedxaup ui epJajoeg
49317 484 Joquny 3{oL3ded papuedxaup
b *ssep ajo17.ey
A31aeug ot $toadg ajotgaed
W N3 ‘aunyop 8{atiued
ui ‘Jadjawetq 9ol j4ed

SSIMIVA NI

14/34 ‘s507 peay uoLjezipiniy
JA8quny Spioukay
J4/33 ‘A3100{87 uoLIRZIpLNY 4
34 bs/udb ‘A3L0018p uoLjezipLng4
42317 434 JBquny 819L3Jed
But “ssey ayoLided
Wi 19 *oWN{0p 3]2134ed
wi ©49j8WweLq 3|0t3ded
*SINTVA WILINI

= 34njedadwsj

13




WUHUMHHOMUWHM.@U p=g pue mm..nU.HOQO.Hn.H TOLIBZTIPENTI UO SSOWYOTYL WITJ BEAS]0®BY JO 20ULNTIUT °¢ HYNHIA

W “SSANMDTHI WITd VI¥AIOVE WA “SSENMOIHI WIId VI¥ALOVE

AL €0 70 T'0

%0 ¢ t°0 T°0 7°0 €0 20 1°0
=
=
=R >
- |..OH
—loe BE
2%
=
0% =
LF 7
= o
—log * 02
—l—
o .
S

WA ‘SSENMOTHIL WIII VINAIOVE

-4
2]

o
~

0s

%°0 ALISO¥0d QAd TYNIX ./M
%0 XI1IS0¥0d 49 TVILINT

WO 00/WO T°0 NOIIVIINAONOD WIIZ VINHIOVE
€T
9°1

|
'a}
L
SOILVY FWNTIOA (d9 qHANVAXANQ

ALIAVED OI4IDHdS VINAILOVL
ALIAVED O01J4I03dS VIQAW

¥H/Id ‘ALIDOTIA NOIIVZIAINTA

14




sq ft) for studies with the aluminum oxide media. Although the fluidized
bed system will save energy compared to activated sludge because no oxygen

is added to the reactor, it is clear that the energy savings could be negated
through excessive pumping requirements.

For any specific set of design parameters, Figure 4 and Equation 4
can be used to estimate the pumping energy requirements for fluidization.
As an example, consider a reactor containing 3.05 m (10 ft) of silica sand
of specific gravity 2.65 at € . of 0.40. The head loss through the bed is
3.02 m (9.9 ft). If the desi%n called for a 2-hour HRT and no recycle pumping
was contemplated, the particle sizes would need to be exceedingly small
(< 0.2 mm) as shown by the curves in Figure 3. Assuming a wire to water
pumping efficiency of 65 %, the energy expended to overcome the headloss
through the bed (excluding the losses in the distribution system) would be

(3.02 m) (9.806 newton/kg) (1000 keg/cu m) = 0.0126 kwh/cu m (47.8 kwh/MG)
(3600 sec/hr) (1000 watt/kw) (0.65eff)

If the proposed design called for using sand particles of approximately 1 mm
size, the minimum fluidization velocity would increase to 30.5 m/hr (100 ft/
hr) and providing a 2-hour HRT in the 3.05 m (10 ft) bed would require that
the recycle:influent pumping ratio rise to greater than 19:1 to achieve

more than minimum bed expansion. In this case, the pumping requirements at
an overall efficiency of 65 percent would rise to 0.252 kwh/cu m (955 kwh/
MG) of wastewater treated, excluding the additional losses in the distributor
system. The distributor losses will vary with the type of distribution
system and flow rates chosen,and will probably add an additional 0.3 to 1.2 m
(1 to 4 ft) of head loss to the system.

It can be seen that the energy requirements for fluidized beds will be-
determined. by the HRT required, the size and specific gravity of the media
selected, and the extent to which the bacterial film characteristics alter
the particles behavior. For the thin films observed by Switzenbaum and
Jewell, silica sand particles of around 0.3 to 0.4 mm size should produce
acceptable fluidization characteristics and bacterial concentrations (Table 2)
and result in a headloss of 8.5 to 13.7 m (28 to 45 ft) for a 2-hour HRT.
Pumping 3785 cu m/day (1 mgd) with a headloss of 15.2 m (50 ft) requires
242 kwh/day at an overall efficiency of 65 percent, so the headloss for such
a system would be reasonable.

In actual practice it is not clear what flow control strategy would be
optimal for plant operation. One approach is to incorporate a flow equali-
zation basin ahead of the reactor to insure that it receives a relatively
constant hydraulic loading and a more uniform organic loading. This approach
will minimize the amount of recycle pumping required. Alternatively, it may
be more desirable to pass the incoming flow directly through the system and
vary the recycle ratio as required for adequate bed expansion. If the ratio
of maximum flow to minimum flow and maximum organic concentration to minimum
concentration synchronously varied by 3:1, the organic mass loading would vary
by 9:1 during the day. The optimal combination of flow equalization, reactor
size and recycle rate can only be calculated when considered in conjunction
with the expansion characteristics of the media selected and the biological

15




kinetic response of the attached growth.

Biological sludge production in anaerobic systems is substantially
less than in aerobic systems. MecCarty (21) lists the following growth
constants and endogenous respiration rates:

Endogenous
Growth Respiration Rate
Waste Constant days -
Fatty Acid 0.054 0.038
Carbohydrate 0.240 0.033
Protein | 0.076 0.014

The combination of a low cell yield coupled with extremely long SRT's
in the reactor will lead to a very low net sludge production. This net
solids production may be low enough to obviate the need for final clarifiers
and still meet secondary effluent standards. The data presented by Jewell
suggest that the net sludge production is low enough so that the excess
solids can be discharged in the effluent. If gas bubble formation and subse-
quent attachment to the particles tends to float media from the reactor,
some stripping and final settling may be required. The settling velocity of
a 0.4 mm particle of 1.1 specific gravity is approximately 21.3 m/hr (70 ft/
hr) so settling these particles can be accomplished in clarifiers/settling
tanks with high overflow rates. Larger or more dense particles will, of
course, settle faster. ‘

The expanded bed system investigated by Jewell was operated on primary
effluent. Hence there would still be primary sludge to be processed and
disposed of. A comparison of sludge quantities and thickening character-
istics between a primary plant and a secondary activated sludge plant
illustrates several potential advantages which may be realized by substituting
an anaerobic reactor for an activated sludge system. Table 3 lists sludge
quantities and volumes for municipal wastewater treatment plants containing
primary clarifiers followed by activated sludge systems which receive incoming
BOD and suspended solids concentrations of 200 mg/l each for Case No. 1 or
concentrations of 250 mg/l of each for Case No. 2. In both cases the primary
clarifier is assumed to provide 60 percent suspended solids removal and 35
percent BOD removal. The solids processing scenarios will depend upon the
size of the plant and the options for solids disposal. If the net solids
production in an anaerobic fluidized bed system with a high SRT was 0.075
g VSS/g BOD removed, then substitution of an anaerobic system for the activated
sludge process in the two cases in Table 3 would result in effluent suspended
solids of 12 or 15 mg/l. If the soluble effluent BOD was approximately 10
to 15 mg/l with an anaerobic system, it would be possible to achieve secondary
effluent quality with no provision for solids capture from the anaerobic
reactor.

Primary sludge can be gravity thickened to around 9 percent solids and
is also easy to dewater with relatively low chemical conditioning dosages
and high solids yields (30). For 'a small plant, lime conditioning (or
stabilization if required) followed by vacuum f£iltration and landfilling
may be the least cost sludge disposal option. Where anaerobic digestion

16




TABLE 3. SLUDGE QUANTITIES AND VOLUMES REQUIRING PROCESSING PER MILLION
GALLONS TREATED IN A TYPICAL ACTIVATED SLUDGE PLANT WITH PRIMARY

CLARIFICATION
Case Case
No. 1 No. 2
Influent BOD5 and Suspended Solids, mg/l of each 200 250
Primary Sludge, 1b ‘ 1001 1251
Secondary Sludge, 1b ‘ 636 837
Unthickened Primary Sludge ;
Volume at 4% Solids, gal 3000 3750
"Thickened Primary Sludge
Volume at 9% Solids, gal 1334 1667
Unthickened Secondary Sludge
Volume at 1% Solids, gal ‘ 7626 10036
Thickened Secondary Sludge )
Volume at 3% Solids, gal : 2542 3345
Thickened Combined Sludge :
Volume at 5.5%, gal 3569, 4552
Primary Sludge Volatile Solids, 1lb 651 813
Activated Sludge Volatile Solids, 1b 477 628

Design Assumptions:

Primary Clarifier Solids Removal 607%
Primary Clarifier Sludge 65% Volatile Solids
Primary Clarifier BOD Removal 357% '
Cell Yield 0.75 1b. VSS/1lb BODs5 Removed

Cell Decay 0.07 days ~

Soluble Effluent BOD5 3 mg/l

SRT 5 days

Effluent Suspended Solids 15 mg/1

Effluent Solids are 75% Volatile

17




is to be used for sludge stabilization, Table 3 illustrates that the volume
occupied by thickened primary sludge alone is substantially less than achieved
by gravity thickening of primary and activated sludges. The small sludge
volumes require smaller anaerobic digesters. Of course, in any real

design situation the advantages and cost of flotation thickening of secondary
sludge should also. be considered.

The oxygen required for the activated sludge systems in Table 3
operated at a 5-day SRT should be nearly the same as the influemt BOD to
the aeration basin, i.e., 130 and 163 mg/l for the two cases shown. ff air
is input with 8 psig adiabatic compression, 70 percent efficiency of compress—
or and motor, and an aeration device with a 7 percent oxygen transfer
efficiency, the power requirements are 0.124 and 0.156 kwh/cu m (471 and 590
kwh/MG). A mechanical aerator with an oxygen transfer efficiency of 1.1
kg OZ/kWh (1.8 1b 0,/Hp+hr) would require 449 kwh or 563 kwh for the higher
oxygeén demand. Wheli these values are compared to a fluidized bed reactor
it provides a rough measure of the pumping energy which can be expended in
the anaercbic system and still be competltlve Wlth activated sludge on the
basis of energy criteria. !

If the activated sludge plants summarized in Table 3 employed anaerobic
digestion for the stabilization of the primary and secondary sludges, the
primary sludge volatile solids would comprise about 57 percent of the
total volatile solids loading to the digester. In this hypothetical example
roughly 50 percent of the influent degradable carbon. to the activated sludge
system would be oxidized and the remaining.carbon removed would be transformed
into biological solids;.some would escape in the effluent. It is this
remaining transformed organic matter that is available for CH, production
in the anaerobic sludge digestion process. In contrast, if an anaerobic
fluidized bed were substituted for an activated sludge system the BOD removal
in a systenf operated with no sludgetwasting or effluent solids capture would
result from CH, formatiom entirely. . For the two wastewaters characterized
in Table 3, there would be 130 or 163 mg/l of BOD,. available for CH, formation
if an anaerobic fluidized bed were used in place of activated sludge. The i
amount of CH, formed will be determined by the efficiency of waste utilization
and the net biological sludge production. !

An interesting aspeét of CH, formation with an anaerobic reactor is
shown by the solubility data in Table 4 (31).

TABLE 4. SOLUBILITY OF CARBON DIOXIDE AND METHANE GASES

*
Tempgrature Solubility , mg/l Solubility as C, mg/1

C CH4 CO‘2 CH4 -~C COZ—C
10 29.6 2318 22.2 632
15 26.0 1970 19.5 537

20 23.2 1688 17.4 460

25 20.9 1449 15.7 395 o
30 19.0, 1257 14.3 343 x

*When the pressure of the gas plus that of the water vapor is 760 mm Hg

18




In contrast to an anaerobic sludge digester where the high sludge feed
concentrations make the amount of CH, exiting in solution negligible in
comparison to the amount which is recovered in the overlying gas phase, the
amount of CH, which leaves the reactor in a dissolved phase from an anaerobic
fluidized beé reactor can represent a substantial part of the CH4 formed.